

| #   | PART NUMBER | DESCRIPTION                 |
|-----|-------------|-----------------------------|
| 1   | 80P53795    | CABINET - FRONT DOOR        |
| 2   | 80P54312    | SENSOR/REFLECTOR ACC. COVER |
| 3   | 80P30090    | CABINET SIDE - R            |
| 4   | 80P30657    | 12" PLENUM PLATE            |
| 5   | 80P30306    | CABINET TOP                 |
| 6   | 80P30444    | BACK PANEL                  |
| 7   | 80P31123    | UPPER AUGER COVER           |
| 8   | 80P30305    | AUGER ACCESS PANEL          |
| 9   | 80P30311    | FILTER BRACKET TOP          |
| 10  | 80P30147    | FAN LIMIT CONTROL           |
| 11  | 80P30330    | FURNACE FILTER              |
| 12  | 80P30314    | FILTER BRACKET BOTTOM       |
| 13a | 80P30333    | FURNACE AVR CONTROL BOARD   |
| 13b | 80P53835    | CONTROL COVER ASSEMBLY      |
| 14  | 80P53871    | INTAKE DAMPER WELDMENT      |
| 15  | 80P30312    | EXHAUST FAN ACCESS PANEL    |
| 16  | 80P30313    | BLOWER ACCESS PANEL         |
| 17  | 80P30732    | ROTATION GEAR MOTOR COVER   |
| 18  | 80P54312    | SENSOR/REFLECTOR ACC. COVER |
| 19  | 80P30245    | CABINET SIDE PANEL - LEFT   |

|    |          |                              |
|----|----------|------------------------------|
| 20 | 80P31122 | 2" FLEX AIR INTAKE TUBE      |
| 21 | 80P53868 | CONVECTION BLOWER ASSEMBLY   |
| 22 | 80P30045 | SPEAKER TERMINAL             |
| 23 | 80P52630 | TERMINAL BLOCK               |
| 24 | 80P30431 | RELAY                        |
| 25 | 80P20038 | PROOF OF FIRE DISC           |
| 26 | 80P53948 | COMBUSTION FAN ASSEMBLY      |
| 27 | 80P30950 | VENTURI PLATE                |
| 28 | 80P20168 | COMBUSTION FAN GASKET        |
| 29 | 80P54316 | ROTATION MOTOR ASSEMBLY      |
| 30 | 80P54063 | ROTATION SENSOR BRACKET ASS. |
| 31 | 80P30215 | BARB FITTING                 |
| 32 | 80P30658 | VACUUM SWITCH                |
| 33 | 80P52710 | VACUUM SWITCH BRACKET        |
| 34 | 80P31102 | SIDE AIR CHANNEL             |
| 35 | 80P30270 | DUAL HOPPER GASKET           |
| 36 | 80P53852 | HOPPER ASSEMBLY              |
| 37 | 80P30443 | CABINET DIVIDER              |
| 38 | 80P31101 | AIR JACKET COVER             |
| 39 | 80P30164 | CABINET DIVIDER COVER PLATE  |
| 40 | 80P30308 | HOPPER BLOWER DIVIDER        |
| 41 | 80P30307 | BLOWER AIR BOX               |
| 42 | 80P54293 | BOLT ON EXHAUST DUCT SYSTEM  |
| 43 | 80P30959 | BOLT ON EXHAUST DUCT GASKET  |
| 44 | 80P53864 | ASH PAN ASSEMBLY             |
| 45 | 80P54299 | IGNITER ASSEMBLY             |
| 46 | 80P53916 | ASH PAN DOOR - COMPLETE      |
| 47 | 80P54146 | CLINKER CUTTER WELDMENT      |
| 48 | 80P54043 | POT DRUM                     |
| 49 | 80P31114 | SIDE AIR CHANNEL - R.H.      |
| 50 | 80P31111 | CLEAN OUT COVER GASKET       |
| 51 | 80P31110 | CLEAN OUT COVER              |
| 52 | 80P30655 | BACK BAFFLE                  |
| 53 | 80P30206 | HEAT EXCHANGE BAFFLE         |
| 54 | 80P30155 | TUBE SCRAPER ROD             |
| 55 | 80P30699 | ACCESS COVER GASKET          |
| 56 | 80P30687 | SCRAPER ROD ACCESS COVER     |
| 57 | 80P54141 | REVOLUTION POT WELDMENT      |
| 58 | 80P30829 | POT SIDE SHIELDS             |
| 59 | 80P30686 | HOT AIR BOX                  |
| 60 | 80P53800 | FIREBOX DOOR - COMPLETE      |
| 61 | 80P30329 | IGNITER COVER                |
| 62 | 80P54242 | CLEAN OUT COVER ASSEMBLY     |
| 63 | 80P30162 | CLEAN OUT COVER PLATE        |

|     |                |                                  |
|-----|----------------|----------------------------------|
| 64  | 80P20278       | AUGER MOTOR                      |
| 65  | 80P20248       | 5/8" COLLAR WITH SETSCREW        |
| 66  | 80P52957       | MOTOR MOUNT BRACKET ASS.         |
| 67  | 80P53807       | AUGER WELDMENT                   |
| 68  | 80P54314       | AUGER COVER                      |
| 69  | 80P30748       | AUGER MOTOR GASKET               |
| 70  | 80P31120       | DUAL HOPPER AUGER SEAL PLATE     |
| 71  | 80P53824       | HOPPERLID WELDMENT               |
| 72  | 80P53812       | HOPPER TOP WELDMEN               |
| 73  | 80P53853       | HOPPER WELDMENT                  |
| 74  | 80P50858       | AUGER BUSHING WASHER             |
| 75  | 80P20245       | AUGER GASKET                     |
| 76  | 80P30191       | MOTOR RETAINER BRACKET           |
| 77  | 80P30317       | CONV. BLOWER MOUNT BRACKET       |
| 78  | 80P30332       | CONVECTION BLOWER                |
| 79  | 80P20278       | AUGER MOTOR                      |
| 80  | 80P53847       | POT DRIVE SHAFT WELDMENT         |
| 81  | 80P20248       | 5/8" COLLAR WITH SETSCREW        |
| 82  | 80P54042       | POT DRIVE COUPLING               |
| 83  | 80P54033       | MOTOR MOUNT BRACKET ASS.         |
| 84  | 80P20022       | 1" GLASS GASKET – 2.25"          |
| 85  | 80P30708       | MOTOR RETAINER BRACKET           |
| 86  | 80P30709       | ROTATION SWITCH BRACKET          |
| 87  | 80P30268       | ROTATION MOTOR SWITCH            |
| 88  | 80P30130       | GLASS RETAINER                   |
| 89  | 80P20132       | 7/8" DOOR GASKET – 42"           |
| 90  | 80P30143       | DOOR GLASS                       |
| 91  | 80P20022       | GLASS GASKET – 35"               |
| 92  | 50-01-00156    | #8 X 1/2 SELF PIERCING SCREW     |
| 93  | 10-24X3-8BSHCS | 10 - 24 X 3/8" BUTTON HEAD SCREW |
| 94  | 80P60036       | DOOR HANDLE                      |
| 95  | 80P53677       | MOUNT PLATE ASSEMBLY             |
| 96  | 80P53799       | FIREBOX DOOR WELDMENT            |
| 97  | 50-01-00156    | #8 X 1/2 SELF PIERCING SCREW     |
| 98  | 80P60036       | DOOR HANDLE                      |
| 99  | 10-24X3-8BSHCS | 10 - 24 X 3/8" BUTTON HEAD SCREW |
| 100 | 80P53677       | MOUNT PLATE ASSEMBLY             |
| 101 | 80P53915       | ASH PAN DOOR WELDMENT            |
| 102 | 80P20132       | 7/8" DOOR GASKET – 44"           |
| 103 | 80P30149       | QUICK DISCONNECT GASKET          |
| 104 | 80P20038       | PROOF OF FIRE DISC               |
| 105 | 80P30521       | COMBUSTION FAN                   |
| 106 | 80P53804       | QUICK CONNECT PIPE WELDMENT      |
| 107 | 80P53805       | EXHAUST ADAPTER WELDMENT         |